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AGENDA

 Introduccidn

« AlJ sistémica
e Corticoides, anti IL-1, anti IL-6

 AlJ oligoarticular
* AINE, metotrexato

 AlJ poliarticular
* leflunomida, anti-TNF, Abatacept, Tocilizumab.

 AlJ relacionada con entesitis (espondilartritis juvenil)

» AlJ psoriasica (artritis psoriasica juvenil)
» Secukinumab, IJAK.

« Uveitis



27 de junio de 2025

Jornada de Reumatologia para Pediatras de
Atencién Primaria y Hospitalaria

|SA B IAI. ENFERMEDADES REUMATICAS Y AUTOINMUNES w4 DR e S de la Provincia de Alicante

Conflicto de intereses
Declaraciones a la audiencia

* He participado como ponente y/o consultor, proyectos de
investigacion: Abbvie, Pfizer, Lilly, Roche, Novartis, UCB, MSD,
Jansen, Amgen, BMS, Gebro, Sanofi.

* Se hara referencia a usos y dosis que pueden diferir de la ficha
técnica de los farmacos comentados.

* No he usado herramientas de inteligencia artificial para
elaborar esta ponencia
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Table 1 EULAR PReS recommendation for the management of Still's disease

| Treatments
6 To avoid prolonged systemic GC use for achieving and maintaining the target, the use of IL-1 and IL-6 inhibitors should be prioritised due to high evidence of 1b A 100% 9.8
efficacy.
7 An IL-1 or an IL-6 inhibitor should be initiated as early as possible when the diagnosis is established. 2b B 96% 9.4
8 Maintenance of CID for 3 to 6 months without glucocorticoids should be achieved before initiating bDMARD tapering. 5 D %% 9.2

Recommendation

@ EULAR/PReS recommendations for the diagnosis and
management of Still's disease, comprising systemic

juvenile idiopathic arthritis and adult-onset

Still's disease

Bruno Fautrel @ "% Stéphane Mitrovic @ ," Arianna De Matteis ©

Sara Bindoli ©,° Jordi Antén @ %7 Alexandre Belot @ ,%*'° Claudia Bracaglia @ ,*
Tamas Constantin @,"" Lorenzo Dagna @ ,'? Alessandro Di Bartolo,"®

Eugen Feist © 1 Dirk Foell @ ,' Marco Gattorno @ ,'®

Sophie Georgin-Lavialle ® ' Roberto Giacomelli @ ,'® Alexei A Grom @ ,'°

Yvan Jamilloux @ ,%° Katerina Laskari @ ,%' Calin Lazar © ,? Francesca Minoia © ,%
Peter A Nigrovic ® 42 Filipa Oliveira Ramos @ % Seza Ozen ® 7

Pierre Quartier ® %% Piero Ruscitti © ,*° Erdal Sag © ' Sinisa Savic ® ***
Marie-Elise Truchetet ® 343536 Sebastiaan J Vastert © ,*’

Tanita-Christina Wilhelmer,*®° Carine Wouters ® ,***' Loreto Carmona @ ,* Fautrel B, et al. Ann Rheum Dis 2024;83:1614—1627. doi:10.1136/ard-2024-225851

Fabrizio De Benedetti @ *

CID: clinically inactive disease
OPEN ACCESS
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High dose GC? (IV then oral) IL-1i or IL-6Ri
+ +-
IL-1# or IL-6Ri Low or Intermediate dose GC?

Progressive GC tapering*
Maintain IL-1 or IL-6Ri

< Powemsss 2 reumalicante

CID off GC at M6

Atencién Primaria y Hospitalaria

de |la Provincia de Alicante

|
Maintain IL-1i or IL-6Ri
r experimental therapy for 3 to 6 month

A

IL-1i / IL-6Ri rotation

Attempt GC tapering

CID off GC

' If inadequate response to IL-1i
and IL-6Ri,
- Contact ERN Center®
- Rule out infections

- CsA or experimental therapy® |

Tapering of IL-1i or IL-6Ri® or of Flare
experimental therapy Go back to Active Still's disease
And / Or
Contact ERN center

A

Drug-Free
Remission

A

r

Patient Education / Counselling?
Progressively spaced follow-up

Fautrel B, et al. Ann Rheum Dis 2024:83:1614—1627. doi:10.1136/ard-2024-225851
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Supplemental table 3: List of treatments of interest for patients with Still's disease in both children (sJIA) and adults (AOSD)

Therapeutics Dose for children Dose for adults Effectlatency | Side effects Sequn ficha técnica
Glucocorticoids e~
Prednisone (oral) Up to 2 mg/kg/d Up to 1 melkeld Afew hours ’Weight gain, cushing's disease, ]
Methyl-prednisclone (IV) | 30 mg/kg/d (max 1 g per infusion) 15 ma/ke/d max 1 g per infusion) to a few diabetes, infections, hypertension,
days osteoporosis, aseptic osteonecrosis,
cardiovascular events, cataract,
glaucoma
growth retardation, pubertal delay in
|_children 1
IL-1 inhibitor \ /
Anakinra (SC) 2 to 4 mg/kg/d (max 100 mg) 100 mg/d lsometimes baice per day) A few days Infections, Neutropenia -
Canakinumab (SC) 4 mg/kg/month (max 300 mg) 4 mg/ke/month lor 2 ma/ke eow) Hepatic cytolysis Anakinra >8 m y >10
R|Iona%ﬂ{ Shcﬁacién EM adlné%'@fﬂi@aﬁ ma 36#%? Liso pé c'ﬁ%trico gtztirils-ﬁ;?mwtv. injection site reaction kg
IL 6R inhibitors P Canakinumab >Z anos
Tocilizumab (IV or SC) BW =30 kg: 8 mg/kg eow IV &mglkeg/monthor 162 mgfweek A few days ,Leucopenia, elevated LFT, infection ~
or 162 mg/week SC < dyslipidemia, low Gl perforation >1 ano

BW < 30 kg: 12 mg/kg eow IV
or 162 mg/eow SC

sc peso minimo 10 kg

CsDMARD
Methotrexate (oral or SC) | 15 mg/m?/wk (maximum 25 mg/wk) 0.2 to 0.3 me/kg/wk 4 weeks Hypersensitivity, elevated LFT,
Aplasia if overdosed.
Infections
Ciclosporin A (oral) 2 to 5 mg/kg/d 2105 me/ke/day per os 1to 2 months Hypertension,
(target through concentration 200 pg/L) (target through concentration 200 pg/L) renal

insufficiency

Hypertrichosis,

gum

hypertrophy,

neuropathy

SC: subcutaneously — IV: intravenously — mg: milligrams — d: day — wk: week — eow : every other week — BW: body weight — NA: non available — LFT: liver

function tests

Adaptado de: Ann Rheum Dis: first published as 10.1136/ard-2024-225851 on 24 September 2024. Downloaded from http://ard.bmj.com/ on May 21
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©2022 American College of Rheumatology Enporing Rbuatoly Prfesionals

2021 American College of Rheumatology Guideline for the
Treatment of Juvenile Idiopathic Arthritis: Therapeutic
Approaches for Oligoarthritis, Temporomandibular Joint
Arthritis, and Systemic Juvenile Idiopathic Arthritis

Karen B. Onel," © Daniel B. Horton,2 © Daniel J. Lovell,* © Susan Shenoi,* © Carlos A. Cuello,®

Sheila T. Angeles-Han,? 9 Mara L. Becker,® Randy Q. Cron,” & Brian M. Feldman,® Polly J. Ferguson,®

Harry Gewanter,'® Jaime Guzman,'" © Yukiko Kimura, 2  Tzielan Lee,'® Katherine Murphy, ' Peter A. Nigrovic,'®
Michael J. Ombrello,'®  C. Egla Rabinovich,® Melissa Tesher,'? & Marinka Twilt,'® Marisa Klein-Gitelman,®
Fatima Barbar-Smiley,2° () Ashley M. Cooper,?' ( Barbara Edelheit,”* Miriah Gillispie-Taylor,2> Kimberly Hays,>*
Melissa L. Mannion,” () Rosemary Peterson,25 (©) Elaine Flanagan, 26 Nadine Saad,?” Nancy Sullivan,2®

Ann Marie Szymanski,2® Rebecca Trachtman,® (&) Marat Turgunbaev,?' Keila Veiga,? Amy S. Turner,3' ©
and James T. Reston®®

Downloaded from
https://onlinelibrary.wiley.com/doi/10.1002/art.42037, Wiley Online
Library on [30/04/2025]

Treatment algorithm for oligoarthritis

<Untreated JIA with oligoarthﬁtir)

! !

and/or

Intra-articular
a ticoids

Se recomienda no usar corticoides orales:

Si fuesen necesarios para alivio rapido de sintomas graves cuando la
infiltracion intrarticular de corticoidses no esta disponible o no es factible, o
previo al inicio de accion de los DMARDs, debe usarse la dosis efectiva mas
baja durante el menor tiempo posible

As a general consideration, no second-line treatment, such
as methotrexate, biologic drug or JAK inhibitor, has yet been
approved for the treatment of oligoarthritis. Thus, all treatment
decisions beyond the use of NSAIDs and intra-articular
glucocorticoids are considered off-label

Nature Reviews Rheumatology | Volume 20 | March 2024 | 170—181
https://doi.org/10.1038/s41584-024-01079-8

Incomplete response
or intolerance?

Presentation o " ,
Additional considerations:

Disease status
decision point

Non-biologic DMARD
Assessed disease status ) ]

Treatment option
Conditional recommendation

Treatment aption
Strong recommendation

1100]

Incomplete response
or intolerance?

DMARD (no
d agent)

DMARD = disease-modifying antirheumatic drug, HCQ = hydroxychloroquine, JIA = juvenile idiopathic arthritis, LEF = leflunomide,
MTX = methotrexate, NSAIDs = nonsteroidal antiinflammatory drugs, SSZ = sulfasalazine, TMJ = temporomandibular joint

Figure 1. Treatment algorithm for oligoarthritis.
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Los mas usados son ibuprofeno,

Manual SER : ,
naproxeno, meloxicam y celecoxib

Reumatologla Pediatrica Corticoide . ver dosis en texto)
o SR AINE t | intraarticular |« Infiltracién: hexacetonido de triamcinolona —
" " ] | (dDSIS en el textcl} | 1-1,5 mg/kg con un maximo de 40 mg
en articulaciones grandes como la
Y !. rodilla, la cadera y el hombro; 0,5 mg/kg
R R A Jas ; en codo y tobillo con un maximo de 20
© 2024 Souedad Espanola de Reumatologia MTX * MTX:10-15 mg/m?*/semana mg y un maximo de 10 mg en mufecay
1 pequenas articulaciones
- . 5 (AlJo extendida): Ahora solo tenemos acetonido de
sl TNE ,?Hr?{famm'b Ninos = 3 anos: 0,8 mg/kg/semana triamcinolona
- Baricitinib vo (AlJo + Tofacitinib vo: (AlJo extendida):
vtondidal | Ninos 10 = 20 kg: 32 mg/12 h
extendida) o
~ Nifos 20 <40 k /12 h
> 2 afos Anti-TNF £ MTX Nifios = 40 kg: mgﬂgz Segun FT todos en AlJpoliarticular
>30 kg: 4 mg 0 + Adalimumab sc; —T  >2afos
10-30 kg: 2 mg Abatacept Ninos 10-30 ka: 20 mg/m?/2 semanas excepto abatacept que es >6afios
e  Golimumab sc Ninos = 30 kg. 40 mg!mzr’i Semanas
> 2 anos 2 ML . v ;
- Ninos < 75 kg: 10 m k 4 semanas Abatacept jeringuillas 125 mq sc:
>40 Kg: 50 mg/sem Adultns-Nmns > 75 kg: 750 mg; - =
: 100 ka2 600 g AlJ poli >2 anos.
<40 kg 30 mg/ m2 si= g: mg _ 10-24 kg: 50 mg/sem
; g I 25-50 kg: 87,5 mg/sem
AINE: antinflamatorio no esteroideo; MTX: metotrexato; vo: via oral; sc: subcutaneo; > 50 kg 0 mas: 125 mg/sem

iv: intravenoso; AlJo: artritts idiopatica juvenil oligoarticular.

FIGURA 6.5. Algoritmo tera-
péutico de AlJ oligoarticular
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USO PRACTICO DE AINE

— Ibuprofeno (en > 3 meses): 30-40 mg/kg/dia,
repartido en 3-4 tomas diarias.

TABLA 34.1. Posologia de los principales AINE usados en reumatologia pediatrica.

Dosis max. dia Numero de
Grupo Farmaco Dosis (mag/24 h) tomas/dia
Salicilatos Acido acetilsalicilico = Antiinflamatorio 4900 2-4
(AAS) < 25 kg: 80-100 mg/kg/dia

=25 kg: 2.500 mg/m?
+ Antiplaguetario: & mg/kg/dia

— Naproxeno (en > 2 anos): 10-20 mg/kg/dia, en 1-2

Derivados de cido Ibuprofeno 30-40 mo/ko/dia 2.400 34 tomas diarias.
piopionicy. Ketoprofeno 2-4 mo/kg/dia 300 34
Naproxeno 10-20 mg/kg/dia 1.000 2
: s : : . . ~ ,
i e - : — Meloxicam (en > 2 anos): 0,25 mg/kg/dia, una vez
Oxicams Meloxicame 0,25 my/ko/dia 15 1 a| d |' a.
Piroxicam 0,2-03 mg/kg/dia 20 1
Nabumetona 30 ma/kg/dia 2000 1
Derivados de pirazol Celecoxib - >2anos, 200 2

10-25 kg: 100 mg/dia
(2 tomas de 50 mg)

— Celecoxib (en > 2 ainos):

< »aros 20 5tig Mo Ee |- 10-25 kg: 50 mg, 2 veces/dia; dosis max 100 mg/dia.
Etoricoxib >16 afios ' e Pedla:::ﬁfa -> 25 kg: 100 mgs 2 VeCGS/dl'a; dOSiS mé.X 200 mg/dl'a.
S R - > 40 kg: 200 mg, 2 veces/dia; dosis max 400 mg/dia.

Vigilar efectos adversos

| Reacciones de hipersensibilidad

[ Gastrointestinales: ulcera, hemorragia y perforacion poco frec en ninos
Hepaticos: hipertransaminasemia moderada asintomatica. Sdre Reye con AAS
Renales: insuf renal aguda, NTI, necrosis papilar

Hematoldgicos: > riesgo hemorragias por alt agregacion plag
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METOTREXATO: datos imprescindibles para recordar

 Indicacidén en FT:
* AlJ poliarticular > 3 afos

* Dosis:
« 10-15 mg/m?/sem (posible 20 mg/m2/sem)

» Presentaciones:
» Jiax semanal: solucién 2 mg/mL
* Metotrexato semanal: 2,5 mg cp

* Metotrexato | |n£ec0|on sc: 7,5 mg hasta 30 mg
(aumentos de 2,5 mQ)

» Efect adversos:
» Digestivos (dispepsia, nauseas, vomitos)
» Conductuales
» Hipertransaminemia
» Citopenias
» Teratogenicidad
 Infecciones
» Hipersensibilidad (rash)

« Controles recomendados:

« Hemograma, creatinina, transaminasas al inicio del tto, 1
mes después del inicio o de cada aumento de dosis, y
posteriormente cada 3-4 meses . Suplementos de folato

» Previo a inicio del tto : Serologias de virus de hepatitisk
y C, Mantoux y/o quantiferén.

* Pruebas de embarazo y contracepcién en el caso de
pacientes en edad fértil.

« Comprobar el estado vacunal del paciente y actualizar el
calendario idealmente antes de empezar el tratamiento

\Vélido para cualquier tto alternativo a MTX
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Manual SER . L.
— Segin ficha técnica
Reumatologia Pediatrica AlJ Poliarticular
f‘ﬁﬁ g 2° edicion l
Recomendado . ] . Sy
Terapiainicial oo FAME Tocilizumab: Al poliarticular(> 2 afios):
l 8 mg/kg/IV. 1 vez cada 4 semanas en 230 kg,
_ I 12 mg/kg/IV. 1 vez cada 4 semanas en <30 kg
Terapia inicial MTX: ;
SC sobre foral MTX 162 mg Via s | vez cada 2 semanas en 230 kg
MT sobre sulfasalacina, leflunomida 162 mg via sc | vez cada 3 semanas en <30 kg
|
| 1
~ Baja Moderada/alta Leflunomida: carece de aprobacidn en Al
actividad enfermedad actividad enfermedad Publicados resultados favorables a nivel articular en refractariedad o intolerancia a metotrexato.
l 1 Eficacia parece ser mayor en pacientes con APsJ y ARE
— - — - (< 20 kg, 10 mg cada 2 dias; 20-40 kg, 10 mg al dia; > 40 kg, 20 mg al dia)
Escalada terapéutica: Anadir T. Biologica anti-TNF,
Intraarticular GC Tocilizumab o Abatacept:
Incrementar dosis MTX o cambio +  Sobre cambio a un 29 FAME
FAME o T. Biologica o triple terapia
!
Moderada/alta Rituximab iv Induccicn de remisitn en pacientes > 2 afios
actividad enfermedad con granulomatosis con poliangeitis o poliangeitis microscapica activa y grave en combinacidn con glucocorticoides
i

Cambio T. Biologica anti-TNF,
Tocillizumab, Abatacept:

. +  Sobre trple terapia FAME
buas de 2013 + Abatacept o TCZ sobre 20
N[ aparecen | Jak TNF (fallo 1%) o sobre RTX FIGURA 7.6. Recomendaciones para el

tratamiento inicial y posterior de la AlJ
y pohartritis.
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Table 1| Medications used to treat polyarticular juvenile idiopathic arthritis
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Ev. adversos
especial interés

Diarrea, nduseas y vomitos
Alopecia y aftas orales
Citopenias y alt. perfil hepaticc

Leflunomide | <20kg: 10mg every other day Oral Complete blood count differential, creatinine,
20-40ka: 10ma daily >40ka: 20ma dail . i ified AST and ALT assessments at baseline, 1 month
K- 10y dssly =40%g: 20 smig ety (mehnuen lose ag specifisd) after initiation and every 3-4 months thereafter
Etanercept For children =2 years of age and adolescents: 0.8 mg/kg in one weekly Subcutaneous | Complete blood count differential and AST and ALT
dose (50mg/ week) assessments at baseline and every year thereafter
Adalimumab| Fixed dosing for children =2 years of age and adolescents: <15kg: 10mg Subcutaneous | Complete blood count differential and AST and ALT
every 2 weeks; 15-30kg: 20mg every 2 weeks; 230 kg: 40mg every assessments at baseline and every year thereafter
2 weeks
Alternative dosing for children 2 to <4 years of age: 24mg/m?/dose every
2 weeks (20 mg/dose)
Alternative dosing for children and adolescents 4 to 17 years of age:
24mg/m?/dose every 2 weeks (40mg/dose)
Golimumab For children =2 years of age and adolescents < 18 years of age with Intravenous

polyarticular JIA or juvenile PsA: BOmg/m? at 0 and 4 weeks, then every
Bweeks

For adolescents (218 years of age) with AS, PsA, RA: 2mg/kg at 0 and
Aweeks, and then every 8 weeks (no maximum dose specified)

Complete blood count differential, AST and ALT
ments at baseline and every year:he'reafy

e oo O3S AT 02 0TS S

For adolescents = 18 years of age with AS, RA or PsA: 50 mg every 4 weeks  Subcutaneous

(50 mg/dose)
Nature Reviews Rheumatology | Volume 20 | March 2024 | 170-181. Adaptado
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Table 1| Medications used to treat polyarticular juvenile idiopathic arthritis / \ Ev. adversos

Abatacept For children =6 years of ageand adolescents with polyarticular JIA: <75kg:  Intravenous Mone required

10mag/kg at 0, 2 and 4 weeks, then every 4 weeks; 75-100kg: 750mg at 0, i i
2 and 4 weeks, then every 4 weeks: >100kg: 1,000 mg at 0, 2 and 4 weeks, !nfecplones, reaccion .
then every 4 weeks (1,000 mg/dose) infusional, cefalea, astenia

For children 22 years of age and adolescents with juvenile polyarticularor ~ Subcutaneous
juvenile PsA: 10-25kg: 50mg weekly: 25-50kg: 87.5mg weekly; 250kg:
125 mg weekly (maximum dose as specified)

Tocilizumab For children =2 years of age and adolescents: <30kg: 10mg/kg every Intravenous Complete blood count differential, AST and ALT Neut . | i6n d
4 weeks; 230kg: 8mg/kg every 4 weeks (BOO mg/dose) assessments at baseline, 1 month after initiationand | '~ ©U!FOPENIa, €levacion ae
e S S e 0k, e ety Subcutansous| €very 3-4 months thereafter; lipid panel assessment] transaminasas, trombopenia,
3 weeks; >30kg: 162mg every 2 weeks (162mg/dose) ' Tﬂl'“ﬁ-ﬂ"dmb‘ﬁmmﬂﬁﬂﬂﬂaﬁer / hiperlipidemia, infecciones

nature reviews rheumatology hitps//doi.org 10 1038/s41584-024-01075- 8

Review article [ Chockfor updates.

Treatment of non-systemic
juvenileidiopathic arthritis

Nature Reviews Rheumatology | Volume 20 | March 2024 | 170-181. Adaptado
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En el afo 2019, el American College of Rheumatology (ACR) publicé las guias de tratamiento para e e
pacientes con AlJ con sacroileitis y entesitis. A pesar de dichas guias, se siguen necesitando unas seciarannces
recomendaciones especificas para el manejo de afectacion axial y periférica en pacientes con S Y3 ol i 40 e
Idiopathic Arthritis: Therapeutic Approaches for
ESpA'J /ARE Non-Systemic Polyarthritis, Sacroiliitis, and Enthesitis

Mara L. Becker,’ Robert A. Colbert," Brian M. Feldman,” Polly . Ferguson,” Harry Gewanter,” Jaime Guzman,'®

Table 5. Recommendations for the initial and subsequent treatment of children and adolescents with JIA and sacroiliitis™ Jennifer Horonjeff,'' Peter A. Nigrovic,” Michael . Ombrello,” Murray H. Passo,'” Matthew L. Stoll,”
C. Egla Rabinovich,'* Rayfel Schneider,” Olha Halyabar,'” Kimberly Hays.'” Amit Aakash Shah,'"* Nancy Sullivan,”’
Rec'cmme‘ndat%on Level 5f evidence Ann Marie Srvmanski © Marar Tureunhaew ' Amv Turner ' and lames Resron'”
_ r 1

et e e==wiith active sacroiliitis, treatment with ari NSAID is strongly recommended over Very low
I no treatment with an NSAID (PICO C.1).

| i scents with active sacroiliitis despi ] S
+ |Adding TNFi is strongly recommended over continued NSAID monotherapy §PICO C.2). Low

+ Using sulfasalazine for patients who have contraindications to TNFi or have failed more than one TNFi is Low Table 6. Recommendations for the initial and subsequent treatment of children and adolescents with JIA and enthesitis*
conditionally recommended (PICO C.3). e ST e
. " - |
Strongly-reclommemd geuistusing methetrayate munotheragiNeO LA, verylme t ts with active enthesitis] NSAID treatment is strongly recommended over no | Very low
Glucocorticoids (PICO D).
In children and adolescents with active sacroiliitis despite treatment with NSAIDs: | ; :
+ Bridging therapy with a limited course of oral glucocorticoids (<3 months) during initiation or escalation of Very low - |Using a TNFi is conditionally recommended over methotrexate or sulfasalazind (PICO D.2, D.3) Low
therapy is conditionally recommended (PICO C.5).f — - — — = )
Bridging therapy may be of most utility in the setting of high disease activity, limited mobility, and/or signifi- + Bridging therapy with a limited course of oral glucocorticoids (<3 months) during initiation or escalation of ~ Very low

therapy is conditionally recommended (PICO D.4).f

cant symptoms.
Bridging therapy may be of most utility in the setting of high disease activity, limited mability, and/or signif-

+ Intraarticular glucocorticoid injection of the sacroiliac joints as adjunct therapy is conditionally Very low _— t
recommended (PICO C.6). icant symptoms.
Physical therapy Physical therapy
+ In children and adolescents with enthesitis who have or are at risk for functional limitations, using physical ~ Very low

+ In children and adolescents with sacroiliitis who have or are at risk for functional limitations, using physical ~ Very low
therapy is conditionally recommended (PICO C.7).
* TNFi = tumor necrosis factor inhibitor (etanercept, adalimumab, infliximab, golimumab) (see Table 3 for other definitions).
T A bridging course of oral glucocorticoids was defined as a short course (<3 months) of oral glucocorticoids intended to control disease
activity quickly during the initiation or escalation of therapy.

therapy is conditionally recommended (PICO D.5).
* TNFi = tumor necrosis factor inhibitor (etanercept, adalimumab, infliximab, golimumab) (see Table 3 for other definitions).
1 A bridging course of oral glucocorticoids was defined a short course (<3 months) of oral glucocorticoids intended to control disease activity
quickly during the initiation or escalation of therapy.

Baricitinib vo: Adalimumab sc : Etanercept sc : Secukinumab sc:
= 2 anos = 6 anos > 12 afnos 2 6 anos

>30 kg: 4 mg = 30 kg: 40 mg/ 2sem 0,8 mg/Kg <50 Kg: 75 mg
10-30 kg: 2 mg 15-30 kg: 20 mg/ 2sem Max 50 mg/sem = 50 kg: 150 mg
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- Infiltraciones corticoides » Etanercept >12 afos (Aps)
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Treatment of non-systemic
juvenile idiopathic arthritis Ev. adversos

e especial interés

Table 1| Medications used to treat polyarticular juvenile idiopathic arthritis

Secukinumab  For children =4 years of age and adolescents with enthesitis-related Subcutaneouy MNonerecommended; can consider periodic infecciones,
arthritis, and children =2 years of age and adolescents with PsA: 215 to complete blood count differential and AST, candidiasis
<50kg: 75mg weekly at 0, 1, 2, 3 and 4 weeks, then 75mg every 4 weeks; ALT and creatinine assessments every 6 months ’
>50kg: 150mg weekly at 0,1, 2, 3 and 4 weeks, then 150mg every 4 weeks herpes oral
{maximum doses as specified)
Tofacitinib For children =2 years of age and adolescents: 10-20kg: 3.2mgtwicedaily = Oral Complete blood count differential and AST
(oral solution); 20-40kg: 4mg twice daily (oral solution); 240kg: S5mg and ALT assessments at baseline, 1 month after
twice daily (tablet or oral solution) initiation and every 3-4 months thereafter; lipid
For adolescents = 18 years of age with AS, RA or PsA: 5mg twice daily panel assessment at baseline and every 6 months Reactiv varicela zoster
e S AME e he i bt Ok g o e Sl Ry e Eded S 2ea Valorar vacunacion previa contra varicela- i 2 ,
tablets (maximum dose as specified) séster P .trom b.OS|S venosar,
Baricitinib Complete blood count differential and AST mfecqopes, .
and ALT assessments at baseline, 1 month after Hiperlipidemia.
initiation and every 3-4 months thereafter; lipid citopeni as
panel assessment at baseline and every 6

months
alorar vacunacion previa contra varicela-zosjér

Nature Reviews Rheumatology | Volume 20 | March 2024 | 170-181.  Adaptado
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) o r °
L 3 r
NO MEJORA 2 grados o EMPEORA MEJORIA de 2 grados MEJORIA con grado < 0,5+ III g
Tto AlJ: MTX 10 mg/m?* o = 3 brotes con secuelas _pero no grados < 0,5+ NO MAS TRATAMIENTO eu a o o la e la rlca
Ccfggcl‘dféc'&m + fEe=TE MTX 15 mg/m?/sem, SC ESPERAR 3 sem y REVISIONES T,
bt " Grados 3+ 4+ considerar afiadir resvaluar : 2 edicién
Tw AL MTX s ma/me | L f’f’fimides_"f;a’es £ aintEnan
Corticoide tépico + G meses
cicloplégico debimto,
—— et ! ml 1
Tto AlJ: ENTANECEPT * NO MEJORA 2 grados o EMPEORA MEJORIA de 2 grados MEJORIA con grado = 0,5+
o MTX e o = 3 brotes con secuelas pero no grados < 0,5+ T -
Ccrtl;:c%dzle topico + MTX 15 mo/m/sem + ADALIMUMAS ESPERAR 3 sem y '_‘f"ﬁ:ltemr."-"."'x;‘?; J;_Tﬁes
ClEop egico Grados 3+ 4+ considerar anadir vl - Si <8 afios de edad: > 24 meses
corticoides orales + subtenon [
T - R0
| NO MEJORA 2 grados o EMPEORA MEJORIA de 2 grados MEJORIA con grado = 0,5+
0 = 3 brotes con secuelas pero no grados = 0,5+ Mantener tratamienta
“DMJZﬂBA!m e e e T ey Ewaluar mantener iniciativa con = 24 meses
Corticoide topico + 3 aorm prednisolona < 2 gotas/dia
cicloplégico T
Evaluar niveles séricos |
SR e SR METOTREXATO
! ADALIMUMAB
; 2 it 1
\ [Siniveles farmacos bien: considerar | [Siniveles | y Ao+ Siniveles | y Ac |: Evaluar:
\  |cambio de diana terapéutica MTX + otro anti-TNF aumentar dosis b‘ioiégico aumentar dosis biologico I N F L I X I M AB
! T&Cj%_ig%ﬁ éﬁ%&ﬁ%ﬁa o reducir intervalo [} ﬁﬁmr L?terg_alq o cambiar
: a + otro hioldqgico
: s 3_':‘_”_!’5'!'-"_"51'5? _________ Grados3+4+ | [ Grados 3= 4+ ‘Grados 34+ G O I—I M U MAB
4 fa + 44 considerar afiadir considerar afiadic considerar afiadic
i coiticoides ovales + subienon corficoides oraies + sublenon corticoides orales + subtenon coflicoides orales + sublenon TOCILIZUMAB
' | T T 5]
i fallo de un segunda ABATACEPT
I ) |
M?drrmvf!es fafp}acosy e R = [A:j 7 RlTUXlMAB
anticuerpos antifarmacos NO M RA 2 grados o EMPEORA EJORIA de 2 grados =
o=3 g_m_m pero no grado = 0,5+ MEJORIA con grade = 0,5+
TRATAMIENTO DE RESCATE Evaluar mantener inactiva con Mantener tratamiento
TOCILIZUMAB/ABATACEPT/RITUXIMAR prednisolona = 2 d = 24 meses
[

FIGURA 9.5. Algontmo de tratamiento en pacientes con uveitis asociada a AlJ.
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